
Page 2 DR 95

ITEM  PART Nº DESCRIPTION Ex. 4399 QTY

1  0545 300 483 Trim, Westinghouse Logo 1
2  0488 300 011 Grille, Outlet 1
3  38315403 Spring, Grille 1
4  0046 300 005 Latch, Grille 2
5  21479212 Screw 2
6  0045 300 025 Cover, Hinge 1
7  0045 300 024 Hinge 1
8  43611413 Filter, Lint 1
9  21431017 Screw, Filter Retaining 1

10  0612 300 024 Button, Door 1
11  0563 300 006 Striker, Door 1
12  664995 Spring, Latch 2
13  0009 306 001 Door, Moulding 1
14  027652 Screw 1
15  37352401 Cover, Wiring 1
16  0173 300 775 Sensor & Wiring Assy, Exhaust 1
17  37352402 Cover, Wiring Housing 1
18  36131412 Spigot, Grille 1
19  0271 300 018 Spacer, Grille Spigot 1
20  0144 300 017 Screen, Filter 1
21  0173 300 782 Wire, Static Discharge 1
22  0028 300 019 Cover, Sensor 1
23  0150 300 054 Screw, Spigot, Nº 10 x 20mm, Pan PD 1
24 0023 300 018 Ring, Door 1
25  21479211 Screw 4
26  38781408 Seal, Door 1

MODELS: LD504A*00 Ex. VIEW DRAWING 4399
LD505A*00 DOOR ASSEMBLY



Page 3  DR 95

ITEM  PART Nº DESCRIPTION Ex. 3457 QTY

1  22431014 Bolt, Drum to Element Housing 1
2  0157 300 143 Drum Assy., S.S. 1
3  0198 300 002 Belt, Drum Drive 1
4  0122 300 039 Element, Heater (Looped) 1
5  31742401 Spacer, Drum Bolt 1
6  21311129 Pad, Bearing 3
7  0150 300 050 Screw, Nº 8 x 3/8" Hex HD. 6
8  0030 300 163 Bracket, Element Mounting 6
9  0133 300 153 Housing, Element 1

10  0150 300 032 Screw 7
11  24142010 Bearing 1
12  32184401 Cover, Bearing 1
13  669991 Washer, Lock 1
14  22441518 Nut 1
15  027370 Screw 2
16  0541 300 034 Thermostat, Discomelt (65/152º C) 1
17  0349 300 022 Shield, Heat 1

MODELS: LD504A*00 EX. VIEW DRAWING 3457
LD505A*00 DRUM, ELEMENT

and HOUSING ASSEMBLY



Page 4 DR 95

MODELS: LD504A*00 EX. VIEW DRAWING 4418
LD505A*00 CONTROL PANEL & WRAP ASSY



Page 6 DR 95

MODELS: LD504A*00 EX. VIEW DRAWING 4419
LD505A*00 BASE & MOTOR ASSEMBLY

ITEM  PART Nº DESCRIPTION Ex. 4419 QTY

1  0038 300 596 Panel, Base 1
2  0701 015 010 Screw, Nº 8 x 3/8" Hex. HD. 17
3  38428403 Pad, Motor Bracket 2
4  0030 300 174 Bracket and Terminal 1
5  38428401 Pad, Motor Bracket 2
6  1111 012 006 Capacitor, 6 µF 1
7  22454022 Nut, Nyloc 3
8 *0214 377 118 Motor (Inc. Items 6, 7, 9, 10, 11, 12, 15 & 16) 1
9  0030 300 169 Bracket, Idler 1
10  0197 300 024 Pulley, Idler 1
11  0115 200 047 Washer, 3/16" x 1/2" 2
12  0753 002 006 Screw, M4 x 10 mm TT. 1
13  0005 300 003 Clamp, Fan Retaining 1
14  0026 300 003 Fan, Dryer 1
15  0753 005 090 Bolt, Idler Pulley 1
16  0126 300 012 Sleeve, Pivot, Idler 1
17  0120 300 020 Spring, Jockey Pulley 1
18  22411033 Screw, M5 x 40 mm 2
19  0065 300 012 Nut, 10-32 UNF 1
20  35446403 Clip, Motor Bracket 1
21  0150 300 048 Screw, 10-32 UNF x 16 mm, Pan HD. 1
22  0150 300 055 Screw, Sensor 1
23  0173 300 784 Sensor & Wire Assy, Ambient 1
24  0115 300 018 Washer, Sensor 1
25  0065 300 013 Nut, Sensor 1
26  0115 300 012 Washer, Nº 8 Internal Shakeproof 1
27  21654051 Nut, Nyloc 1

NOTE: *Some dryers have been built with the capacitor mounted under the
motor bracket, use the above motor as a replacement.


	Untitled Document
	Untitled Document

